FBTLE300-22-PRASM 2022+ Toyotd_andCuiser300
OFFROAD ANIMAL Fitting Instruction Predatorand ToroFront Bar

)

9@
OFFROAD ANIMAL

Toyota Landcruiser 300 Series

MY2022+ Predator & Toro Front Bar

Fitting Instruction

e R
IMPORTANIMNC READ BEFORE INSTALLAT
1 When installed in accordance with these instructions, the front protection bar does
not affect the operation of the vehicles SRS airbags.
1 This product must be installed exactly as per these instructions using only
hardware supplied.
1 Take a few moments to read instructions thoroughly before beginning work.
1 Inthe event of damage to any bar component please contact OFFROAD ANIMAL
to arrange repair/replacement of components.
1 Do not use this product for any vehicle make or model other than that specified on
these instructions.
1 Do not remove labels from this product.
1 This product and its fixings must not be modified in any way unless stated in these
fitting instructions.
1 The installation of this product is recommended for trained personnel.
I These instructions are correct at time of publication. OFFROAD ANIMAL cannot
be held responsible for the impact of any changes subsequently made by the
vehicle manufacturer. If you find something has changed, please contact us to let
us know!
9 During installation it is the duty of the installer to check correct
operation/clearances of all components.
1 If Instructions are to be printed for reference in the workshop, it is recommended
L that they are printed in colour, for best legibility. )

REW 05/11/2025 Pagel of 69



)
Mgn ) FBTLG300-22-PRASM 2022+ Toyota_andCuiser300
(FFROAD ANIMAL Fitting Instruction Predatorand ToroFront Bar

GENERAL CARE AND MAINTENANCE

Only wash the product with a PH neutral car wash to prevent paint damage and
discolouration.

Plastic parts may be maintained with silicone spray.

Do not use acidic or alkaline based cleaning products.

It is important to perform regular checks (pre trip or on an annual basis) on the installed
product. Checks include:

1 Visual inspection for damage (eg. cracks, chips, dents etc.)

1 Electrical wiring is not rubbing anything or worn out

1 Bolts are torqued to correct specification (see torque guide below)

For touching up small stone chips, Offroad Animal recommends the following paint
products:

1 Dupli-Color Trim & Bumper Paint Black (TB101)

1 VHT Hood, Bumper & Trim Paint Black (SP27)

BOLT TORQUE SETTINGS

Use the following bolt torques on all general fasteners, unless otherwise specified.

‘ GENERAL FASTENERS

Size Torque Nm
M5 5Nm
M6 9 Nm
M8 22 Nm
M10 44 Nm
M12 77 Nm

Use the following bolt torques on all structural front bar mount and tow point fasteners, and rear
towbar fasteners, unless otherwise specified.

FRONT BAR MOUNTS AND TOW POINT!
+ REAR TOWBAR

Size Torque Nm
M10 57 Nm
M12 100 Nm
M14 164 Nm
M16 248 Nm

Always use a torque wrench to set correct torque settings. Ensure torque wrench is set to Nm unit
of measurement. Otherwise perform conversion to-f

REW 05/11/2025 Page2 of 69



(FFROAD ANIMAL

FBTLGE300-22-PRASM) 2022+ Toyotd_andCuiser300
Fitting Instruction Predatorand ToroFront Bar

PARTS LISTING

IMPORTANTCheclall parts are present before beginning wofkbntact OFFROAD ANIMAL

if something is missing.

Main Parts¢ In the Box

Qty Part Number

Description

1 FBTLE300- | Toyota LC300 Predato
22-PRASM1 Bar Weldment
OR
1 FBTLC300- Toyota LC300 Toro Be
22-TARASM1 Weldment
1 FBTLGC300 Toyota LC300 Impact
22-PRASM2L AssyLH

1 FBTLC300

Toyota LC300 Impact

22-PRASM2R AssyRH
1 FBTLG300- | Toyota LC300 Predato
22-PRASM3L - Tow Assy.H
1 FBTLG300- | Toyota LC300 Predato
22-PRASMR - Tow Ass\RH
REWH 05/11/2025 Page3 of 69



FBTLE300-22-PRASM) 2022+ Toyotd_andCuiser300
(FFROAD ANIMAL Fitting Instruction Predatorand ToroFront Bar
1 FBTLGE300 LC300 Front Headligh
22-PRASMA4L | Washer Plug Assy LF
1 FBTLGE300 LC300 Front Headligh
22-PRASM4R = Washer Plug Assy RF
1 B-0666 Toyota LC300 Predato
- Pan Brace
Toyota LC300 Predato
1 B-0667L - Headlight Infill Panel
LH
Toyota LC300 Predato
1 B-0667R - Headlight Infill Panel
RH
Toyota LC300 Predato
L B-0668 - Number Plate Bracke
Toyota LC300Fog
1 B0679L Light BracketH
Toyota LC300Fog
1 B0679R Light BrackeRH
Toyota LC300 Outer
! B-0850L Chassis BradeH
REW 05/11/2025 Paged of 69



FBTLG300-22-PRASM 2022+ Toyota_andCuiser300

OFFROAD ANIMAL Fitting Instruction Predatorand ToroFront Bar
Toyota LC300 Outer
! B-0850R Chassis BradeH
Toyota LC300 Grille
2 B0982 Support Bracket Base
Toyota LC300 Grille
1 B-0983L Support Bracket GX
Sahara LH
Toyota LC300 Grille
1 B-0983R Support Bracket GX
Sahara RH
Toyota LC300 Predato
1 M-0024 - Centre Fairlead Mesk
Panel
Toyota LC300 Predato
1 M-0025L - Side Mesh Panel LH
Toyota LC300 Predato
! M-0025R ' _Side Mesh Panel RF
Toyota LC300 Predato
1 M-0026L - Fog Light / Intercoole
Mesh Panel LH

REW 05/11/2025 Pageb of 69



FBTLGE300-22-PRASM) 2022+ Toyotd_andCuiser300
OFFROAD ANIMAL Fitting Instruction Predatorand ToroFront Bar
Toyota LC300 Predato
1 M-0026R - Fog Light / Intercoole
Mesh Panel RH
Toyota LC300 Predato
1 U-0046 - Centre Underpanel
Toyota LC300 Predato
1 U-0047L - Side UnderpandlH
Toyota LC300 Predato
L U-0047R - Side UnderpandRH
Pinch Weld PWS51T
2 PWSTOR1000 Top Bulb Seal 1000mr No Image
| fericm | AOF Conpiance P
22-PRADRCP .
Series
1 FI Note Fitting Instruction Note
OFFROAD ANIMAL
1 OFALOGO METAL LOGO
1 TKCOMPSEN | Tape Kit; 6 Sensor
6 Universal
TKFBTLC .
1 LC30@2 Tape Kit LC300
GX TRIM LEVEL ONLY
Plasitc Hole Insert,
17.4MM, Black,
4 CPHP029 Tigerlink Hardware
CPHP029
REWH 05/11/2025 Pageb of 69



FBTLG300-22-PRASM 2022+ Toyota_andCuiser300

OFFROAD ANIMAL Fitting Instruction Predatorand ToroFront Bar
SAHARA / SAHARA ZX / GR SPORT TRIM LEVELS ONLY
LC300 Headlight
L F0014. Washer CovelH
LC300 Headlight
L FO014R Washer Cover RH
LC300 Sahara ZX + G
2 F0022 Sport Sensor
Holder
TORO BARS ONLY
Toyota LC300 Toro
1 B0678L Antenna BrackettH
Toyota LC300 Toro
L BO67&R Antenna BrackeRH
REW 05/11/2025 Page7 of 69



)
‘QQ ) FBTLG300-22-PRASM 2022+ Toyota_andCuiser300
OFFROAD ANIMAL Fitting Instruction Predatorand ToroFront Bar

PredatorSmall Parts; Contained in Small Parts Kit Bag

QTY. PART NO. DESCRIPTION
4 M6x16 HEX Bolt Hex, M6x16x[1.0], GR8.8 ZP
3 M6x12 BHCS SCREW, BUTTON HEAD CAP, M6X12X1 GR1:
49 M6x16 BHCS BLACK ZINC SCREW, BUTTON HEAD CAP, M6X16X1 GR]
BLACK zZP
7 M6 FLAT WASHER M6 Flat Washer
49 M6 FLAT WASHER BLACK Z M6 Flat WasheBLACK ZINC
40 M6 FLANGE NUT Flange Nut, M6x1 G8.8 ZP
10 M6CN3MM CAGE NUT M6x23%5
4 M8 X 20 HEX Bolt Hex, M8X20x1.25, GR8.8 ZP
2 M8 X 25 HEX Bolt Hex, M8X25x1.25, GR8.8 ZP
4 M8 X 16 BHCS BZP SCREW, BUTTON HEAD CAP, M8X16X1.25 Gl
BLACK ZP
6 M8 X 30 BHCS BLACK ZIN( SCREW, BUTTON HEAD CAP, M8X30X1.25 BL,
8 M8 FLAT WASHER M8 Hat Washer
10 M8 FLAT WASHHBRLACK ZINC( M8 Hat Washer- BLACK ZINC
2 M8 NYW Washer, M8, Nylon
2 M8 FLANGE NUT Flange Nut, M8x1.25 G8.8 ZP
2 M8 NYLOC NYLOC SELF LOCKING NUT, ST STL A2 I¢
4 M10 x 25 Bolt Hex, M10X25x[1.5], GR8.8 ZP
4 M10 x 30 Bolt Hex, M10X30x[1.5], GR8.8 ZP
4 M10 Flat Washer M10 Hat Washer
12 M10 FW LHD WASHER, FLAT M10X28.5X2.5
8 M10 FLANGE NUT Flange Nut, M10x1.5 G8.8 ZP
14 M12X30 Bolt Hex, M12X30x1.75, GR8.8 ZP
2 M12x100 Bolt Hex, M12X10x1.75, GR8.8 ZP
2 M12x30x1.25 Bolt Hex, M12X30x1.25, GR8.8 ZP
10 M12 FLAT WASHER M12 Rat Washer
10 M12 FW LHD M12 FW Large Heavy Duty
14 M12 FLANGE NUT Flange Nut, M12x1.75 G8.8 ZP
2 M12 Nyloc nut M12 NYLOC NUT
2 T-0057 Toyota LC300 Tow Point Crush Tube

Toro Small Partg In addition to above

QTY. PART NO. DESCRIPTION
6 M8x20 BHCS BLACK ZINC SCREW, BUTTON HEAD CAP, M6X16X1 GR!
BLACK ZP
6 M8 FLAT WASHHEBRLACK ZIN( Flange Nut, M6x1 G8.8 ZP

REW 05/11/2025 PageB of 69



FBTLE300-22-PRASM 2022+ Toyotd_andCuiser300
OFFROAD ANIMAL Fitting Instruction Predatorand ToroFront Bar

TOOLS REQUIRED

The following tools will be required to install the product.

Hand Tools Power Tools WorkshopSupplies
Metric Socket Set-89mm | Electric/Air Impact| Panel Stand or Soft
Driver (Optional) Blanket

Socket Extension Bar

Isopropyl Alcohol
Metric Spanner Set 209mm

Clean Rag
Hex (Allen) Key Set&nm

Cable Ties
Trim Puller Tool

Masking Tape
Flat Blade Screwdriver set

Marker Pen
Phillips Head Screwdriver sq
Black Automotivdaint
Utility Knife
Scotch Brite or Fine
Side Cutters Sandpaper
Pliers Automotive
Sealant/Adhesive
Soft face hammer (optional) (Sikaflex 227 or Equiy
Bucket(optional)

Hose Clamjgoptional)

REW 05/11/2025 Page9 of 69



FBTLE300-22-PRASM 2022+ Toyotd_andCuiser300
OFFROAD ANIMAL Fitting Instruction Predatorand ToroFront Bar

WORKSHOP SAFETY

It is the responsibility of the installer to always complete works in a safe manner. Make sure the
following safety equipment is available and precautions are observed whilst fitting this product.

Hearing Protection Always wear ear protection when using powg¢
tools.
Eye Protection Ensure eye protection is always worn when

cutting or drilling.

Manual Handling Do not attempt to lift bar assemblies or rock
sliders on your own.

O

Vehicle Support Always ensure vehicle is properly supportec
when working on it. Do not attempt to fit
products whilst suspension work is being
carried out. Do not work under a vehicle
supported only by a jack.

Always use two people to lift or use mechanig
Lifting aid such as hydraulic lifting trolley.

REW 05/11/2025 PagelO of 69



)
mﬁ ) FBTLG300-22-PRASM 2022+ Toyota_andCuiser300
(FFROAD ANIMAL Fitting Instruction Predatorand ToroFront Bar

—%

-

BVU-864__

1. Open thebonnet TOOLS REQUIRED

e

2. Remove clips securing the top radiator Trimtool
cowling. Press down on the ceatbutton of
clip to unlock, then remove clip with trim tool

3. Retain all clips for rassembly

FASTENERS

Retainfactory

REW 05/11/2025 Pagell of 69



\
FBTLG300-22-PRASM 2022+ Toyota_andCuiser300

(FFROAD ANIMAL Fitting Instruction Predatorand ToroFront Bar

Vaé

4. Remove the3x bolts securing topf grille to TOOLS REQUIRED
body using 10mm socket.

10mm socket

5. Disconnect theelectrical harness connectors
(LHS) antteadlamp washer fluid connector Bucket/hose clamjoptional)
(RHS, VX models and abavédge a bucket and
hose clampf desired to prevent washer fluid
spillage.

FASTENERS

Retainfactory

REW 05/11/2025 Pagel2 of 69



FBTLC300-22-PRASM 2022+ Toyotd_andCuiser300
(FFROAD ANIMAL Fitting Instruction Predatorand ToroFront Bar

6. Remove the 10mm head screws securing the TOOLS REQUIRED
bumper to thelower crosanember.
10mm socket
7. Remove thelastic nutsthat also secure the
bumper. Trimtool

FASTENERS

Factorybolts (discard)

REW 05/11/2025 Pagel3 of 69



)
‘gﬂ ) FBTLG300-22-PRASM 2022+ Toyota_andCuiser300
OFFROAD ANIMAL Fitting Instruction Predatorand ToroFront Bar

e ,!

TL.C-300.22.9
IeSled0 c:Y‘“

8. Remove clips securing wheel arch flare and inng TOOLS REQUIRED

guard liner by prying up center part of clip using |

trim tool. Trimtool

9. There are several clips securing each flare.

FASTENERS

REW 05/11/2025 Pagel4 of 69



FBTLGE300-22-PRASM)
(FFROAD ANIMAL Fitting Instruction

L

N LH SHOWN &

~\"" w

~ - )

2022+ Toyotd_andCuiser300
Predatorand ToroFront Bar

10. In addition to the clips there are also button heaq
screws. Remove these using 4rifaxkey.

11. Remove all fasteners securing the flare and inne
arch liner.Complete on both sides of the vehicles

TOOLS REQUIRED

4Ammhex/Allen key

FASTENERS

REWH 05/11/2025

Pagel5 of 69



FBTLE300-22-PRASM 2022+ Toyotd_andCuiser300
OFFROAD ANIMAL Fitting Instruction Predatorand ToroFront Bar

RH SHOWN 41 maskiniine P
=, with panel line

12. Before removal of the flare, place masking tape i TOOLS REQUIRED
line with the bumper tayuard panel line, this will
assist in trimming flare lateMake sure to note thg Masking tape
side to be cut on the tape.
Trimtool
13. Progressively release the clips securing the whe
arch flare to the bumper and front guard. Start
from the bottom corner of the flare towards the
front of the vehicle. FASTENERS

14. Use trim tool as required to assist releasing the
clips

REW 05/11/2025 Pagel6 of 69



FBTLE300-22-PRASM 2022+ Toyotd_andCuiser300
OFFROAD ANIMAL Fitting Instruction Predatorand ToroFront Bar

—

15. Remove the clip securing ttisont bumper skin to the TOOLS REQUIRED
body, using trim tool.
Trimtool
16. Complete on both sides of the vehicle.
FASTENERS

REW 05/11/2025 Pagel7 of 69



FBTLE300-22-PRASM 2022+ Toyotd_andCuiser300
OFFROAD ANIMAL Fitting Instruction Predatorand ToroFront Bar

RH SHOWN

17. Starting from the wheel arch, carefully pull the TOOLS REQUIRED
bumper away from the body of the vehicle to releag
the clips.

18. Remove the bumper and set aside on a soft blanke
or panel stand

FASTENERS

REW 05/11/2025 Pagel8 of 69



\
FBTLG300-22-PRASM 2022+ Toyota_andCuiser300

(FFROAD ANIMAL Fitting Instruction Predatorand ToroFront Bar

= LH SHOWN .

19. Disconnect thdog light harness from the fog light TOOLS REQUIRED

20. Remove the fog lights from the bumper, by Phillips headcrewdriver
removing the3x Philips head screws.
Trim tool
21. Remove both the electrical harness, and headlig
washer pipes from théottom half of thebumper
(not grille) by prying out the clips using trim tool.
FASTENERS

22. Complete on both sides of bumper.
Discardfactoryscrews

REW 05/11/2025 Pagel9 of 69



FBTLC300-22-PRASM 2022+ Toyotd_andCuiser300
OFFROAD ANIMAL Fitting Instruction Predatorand ToroFront Bar

Removeelectrical
connector

g v

GXL& ABOVE ONL|

T

Pry tabs outwards and
push from front of bar to
remove sensor

R TR e
§ s )515;1:; o
‘J}?{r‘;-vs?/,?;?

23. If carisequipped with parking sensardisconnect TOOLS REQUIRED
the parking sensors from the loohy squeezing
the tab, thenpulling todisconnect thenulti plug
connector.

24. Pry the two grey retaining tabs on the sensor
housing outwards whilst applying pressure to the
face of the sensor from the front side of the
bumper. The sensor should release from the
housing Remove from the rear side of the bumpe

FASTENERS

Take care to ensure the rubber isolation rings
remain in place with the sensor

REW 05/11/2025 Page20 of 69



FBTLE300-22-PRASM 2022+ Toyotd_andCuiser300
OFFROAD ANIMAL Fitting Instruction Predatorand ToroFront Bar

VX& ABOVE ONLY

Wl
.'\:‘;\*‘\ b
.\. A
\“-'Q‘nl't\w‘;;“\

25. If equipped pull out headlight washer from TOOLS REQUIRED
bumper.

26. Release tabs holding trim panel to headlight
washer by prying away from headlight washer.

27. Allow washer body to retract back into housing

FASTENERS

REW 05/11/2025 Page21 of 69



FBTLE300-22-PRASM 2022+ Toyotd_andCuiser300
OFFROAD ANIMAL Fitting Instruction Predatorand ToroFront Bar

A e
fo VX& ABOVE ONLY

Pull to release
etaining spring

- v = 1
28. If vehicle is equipped, remove headlight washe TOOLS REQUIRED
from the bumper Start by disconnecting the
supply hose.

29. Release the retaining spring by firmly pulling it
shown in the image.

30. Once looseremove the washer by sliding
forward, removing through the front of the FASTENERS
bumper.

REW 05/11/2025 Page?2 of 69



FBTLE300-22-PRASM 2022+ Toyotd_andCuiser300
OFFROAD ANIMAL Fitting Instruction Predatorand ToroFront Bar

Cut/ pry under
with care to
release housing
from bumper

31. Remove thePhillips head screw holding the TOOLS REQUIRED
grille surround over the headlight washer.

Phillips head screwdriver

32. Using a utility knife and trim tool carefully cu
through the adhesive under th@asher Utility knife
housingandpry it from the bumper

Trimtool

33. Set aside housings taking care to note the
correct positions for refitment

FASTENERS
34. Clean off all adhesive from face of washer
mount.

REW 05/11/2025 Page23 of 69



ﬁ FBTLG300-22-PRASM

OFFROAD ANIMAL Fitting Instruction
XL/VX | SAHARA ONLK

e

NS R N

Cut /pry under

with care to
release housing
from bumper

2022+ Toyotd_andCuiser300
Predatorand ToroFront Bar

35. Remove the sensor housing from the bump:
for re-fitment to the bar

36. Using a utility knife and trim tool carefully cu
through the adhesive under the sensor
housing and pry it from the bumper

37. Set aside housings taking care to note the

TOOLS REQUIRED
Utility knife

Trimtool

correct positions for rditment.

38. Clean off all adhesives from face of sensor
mount.

FASTENERS

REWH 05/11/2025

Page?4 of 69



\
FBTLG300-22-PRASM 2022+ Toyota_andCuiser300

(FFROAD ANIMAL Fitting Instruction Predatorand ToroFront Bar

e —

VX& ABOVE ONLY

- -

39. If vehicle is equipped, remove the front TOOLS REQUIRED

camera from thegrille.
Phillipshead screwdriver

40. Disconnect the electrical harness, then
remove the 2x Phillips head screws securing Trimtool
bumper.

41. Once removedunclip the loom from the grille
Loaflllow cable to reach relocated position in FASTENERS

REW 05/11/2025 Page25 of 69



)
‘gﬂ ) FBTLG300-22-PRASM 2022+ Toyota_andCuiser300
(FFROAD ANIMAL Fitting Instruction Predatorand ToroFront Bar

........... oy e = = = o =
e —— - e »
o T
= o

F==—n i
T E——

——— _ A—— 2. rmeey

42. Separate the grille from the bumper. TOOLS REQUIRED

43. The grille is secured by Phillips head screws Trimtool

and several molded clips
Phillipsheadscrewdriver
44. Begin by removing all Phillips head screws

45. Progressively release clips, starting from
outsides, and working towards the ceat EASTENERS

46. Once separategset asidegrille for re-fitment.

REW 05/11/2025 Page26 of 69



FBTLE300-22-PRASM 2022+ Toyotd_andCuiser300
OFFROAD ANIMAL Fitting Instruction Predatorand ToroFront Bar

Clislocated |
here g

’ .‘ SN ¥
47. Remove theplasticcovering the impact beam TOOLS REQUIRED

48. The plastic is secured by mided clips in the
front face, and clips on either end of the
beam

49. Remove and set aside tipasticimpact
beam.

FASTENERS

REW 05/11/2025 Page27 of 69



FBTLE300-22-PRASM 2022+ Toyotd_andCuiser300
OFFROAD ANIMAL Fitting Instruction Predatorand ToroFront Bar

=i, N\ -

50. Remove theplastic concertina panel by TOOLS REQUIRED
removing the 10mm head bolts and clips
securing it to the crossbeam on the car. 10mm socket/spanner
Trim tool
FASTENERS

REW 05/11/2025 Page28 of 69



FBTLG300-22-PRASM

OFFROAD ANINAL Fitting Instruction

e B

NP

2022+ Toyotd_andCuiser300

Predatorand ToroFront Bar

e —

e

- LH SHOWN f

T — — =y

51. Remove theplastic intercooler air guides by
removing the 4x 10mm head bolts securing
them.

52. Remove the aluminum can under the
headlight by removin@x 12mm headbolts.
Repeat for both sides of vehicle

TOOLS REQUIRED

10mm socket/spanner
12mmsocket/Spanner

FASTENERS

Retainfactory

REWH 05/11/2025

Page?9 of 69



FBTLE300-22-PRASM 2022+ Toyotd_andCuiser300
OFFROAD ANIMAL Fitting Instruction Predatorand ToroFront Bar

53. Mark trimline to air guide as shown in image TOOLS REQUIRED
54. Trim air guide along line marked using shar Marker pen
utility knife.
Utility knife

55. Do not refit yet, it is easier to do so after
mounts are tightened anddjusted.

FASTENERS

REW 05/11/2025 Page30 of 69



FBTLE300-22-PRASM 2022+ Toyotd_andCuiser300
OFFROAD ANIMAL Fitting Instruction Predatorand ToroFront Bar

“‘\‘; S RH SHOWN
A= ‘\ “‘“m 3 :

56. Remove thetx 17mm headbolts holding the TOOLS REQUIRED

impact beam to the impact beam brackets
17mm socket
There are 2x bolts on top and 2x bolts
underneath on both sides. 17mmspanner
57. Remove and set aside the alurhim impact Extensiorbar
beam.
FASTENERS

8x17mm head factoryflangebolts

REW 05/11/2025 Page31 of 69



FBTLE300-22-PRASM 2022+ Toyotd_andCuiser300
OFFROAD ANIMAL Fitting Instruction Predatorand ToroFront Bar

. N - "y N
N . S - ISREETEL SN

58. Remove the 2x 17mm head bo#fecuring the TOOLS REQUIRED
tow point to the lower chassis croagember.
17mm socket
59. Repeat for other side.
FASTENERS

4x 17mm head factoryflangebolts

REW 05/11/2025 Page32 of 69



FBTLE300-22-PRASM 2022+ Toyotd_andCuiser300
OFFROAD ANIMAL Fitting Instruction Predatorand ToroFront Bar

' V /-
Squeezelip
to release

60. Remove the plastic bumper retainers by TOOLS REQUIRED

removing the Philips heaahd 10mm head
screws, then prying out the large clip from Phillips head screwdriver
behind using trim toal
10mmsocket
Trim tool
FASTENERS

Phillipshead screw

REW 05/11/2025 Page33 of 69



FBTLE300-22-PRASM 2022+ Toyotd_andCuiser300
OFFROAD ANIMAL Fitting Instruction Predatorand ToroFront Bar

RH SHOWN

61. Clean the inside face of the quarter panel with TOOLS REQUIRED
isopropyl alcohol.
Isopropyl alcohol
62. Also clean the highlighted face of the new headlight
infill panel (see inset photo). Clean rag

FASTENERS

REW 05/11/2025 Page34 of 69



